CYLINDER / PISTON FOR KYMCO KYMCO UXV 450I 4T EURO 4

CYLINDER / PISTON for Kymco KYMCO UXV 450I 4T EURO 4
(12100)
(12100)  12100-PTA1-900
CYLINDER COMP
(12191)
(12191)  12191-PTA1-900
GASKET CYLINDER
(12251)
(12251)  12251-PTA1-900
GASKET CYLINDER HEAD
(13000)
(13000)  13000-PWB1-800
CRANK SHAFT COMP
(13011)
(13011)  13011-PTA1-90B
RING SET PISTON
(13101)
(13101)  13101-LGC7-E00
PISTON
(13111)
(13111)  13111-PWB1-900
PIN PISTON (20X59)
(13418)
(13418)  13418-PWB1-900
GEAR BALANCER DRIVE
(13421)
(13421)  13421-PTA1-900
SHAFT COMP BALANCER
(14401)
(14401)  14401-PWB1-900
CHAIN CAM
(14510)
(14510)  14510-PWB1-900
TENSLONER CAM CHAIN
(14520)
(14520)  14520-GFY6-90C
LIFTER ASSY TENSIONER
(14523)
(14523)  14523-KED9-900
GASKET TENSIONER LIFTER
(14531)
(14531)  14531-PWB1-900
PIVOT CAM CHAIN TENSIONER
(14610)
(14610)  14610-PTA1-900
GUIDE COMP CAM CHAIN
(15131)
(15131)  15131-PWB1-900
SPROCKET OIL PUMP
(15711)
(15711)  15711-PWB1-900
WASHER PLAIN (2.43X10.21X30.00)
(23103)
(23103)  23103-PTA1-900
SPROCKET DRIVE
(90005)
(90005)  90005-KED9-900
BOLT FLANGE (M06X06) (GOLD)
(90205)
(90205)  90205-LDB5-E00
NUT M16
(90481)
(90481)  90481-0E35-001
WASHER PLAIN (1.08X8.39X13.98)
(90701)
(90701)  90701-LDB5-E00
KEY WOODRUFF (25X17X5)
(91306)
(91306)  91306-1E05-691
O-RING 12 X 10 X 1,4
(94050-06080)
(94050-06080)  94050-06080
NUT M06
(94050-08080)
(94050-08080)  94050-08080
NUT M08
(94050-10080)
(94050-10080)  94050-10080
NUT FLANGE M10X10
(94301)
(94301)  94301-12200
PIN DOWEL 12X20X11
(94303)
(94303)  94303-04065
PIN DOWEL 4X6.5
(94401)
(94401)  94401-16150
KEY WOODRUFF (16*15)
(94601)
(94601)  94601-PWB1-900
CLIP PISTON PIN 20MM
(95701-06025)
(95701-06025)  95701-06025-06
BOLT FLANGE (M06X25) (BLACK)
(95701-PWB1)
(95701-PWB1)  95701-PWB1-900
BOLT FLANGE (M10X20) (GOLD)
Part number Description
# 12100
12100-PTA1-900
CYLINDER COMP
# 12191
12191-PTA1-900
GASKET CYLINDER
# 12251
12251-PTA1-900
GASKET CYLINDER HEAD
# 13000
13000-PWB1-800
CRANK SHAFT COMP
# 13011
13011-PTA1-90B
RING SET PISTON
# 13101
13101-LGC7-E00
PISTON
# 13111
13111-PWB1-900
PIN PISTON (20X59)
# 13418
13418-PWB1-900
GEAR BALANCER DRIVE
# 13421
13421-PTA1-900
SHAFT COMP BALANCER
# 14401
14401-PWB1-900
CHAIN CAM
# 14510
14510-PWB1-900
TENSLONER CAM CHAIN
# 14520
14520-GFY6-90C
LIFTER ASSY TENSIONER
# 14523
14523-KED9-900
GASKET TENSIONER LIFTER
# 14531
14531-PWB1-900
PIVOT CAM CHAIN TENSIONER
# 14610
14610-PTA1-900
GUIDE COMP CAM CHAIN
# 15131
15131-PWB1-900
SPROCKET OIL PUMP
# 15711
15711-PWB1-900
WASHER PLAIN (2.43X10.21X30.00)
# 23103
23103-PTA1-900
SPROCKET DRIVE
# 90005
90005-KED9-900
BOLT FLANGE (M06X06) (GOLD)
# 90205
90205-LDB5-E00
NUT M16
# 90481
90481-0E35-001
WASHER PLAIN (1.08X8.39X13.98)
# 90701
90701-LDB5-E00
KEY WOODRUFF (25X17X5)
# 91306
91306-1E05-691
O-RING 12 X 10 X 1, 4
# 94050-06080
94050-06080
NUT M06
# 94050-08080
94050-08080
NUT M08
# 94050-10080
94050-10080
NUT FLANGE M10X10
# 94301
94301-12200
PIN DOWEL 12X20X11
# 94303
94303-04065
PIN DOWEL 4X6.5
# 94401
94401-16150
KEY WOODRUFF (16*15)
# 94601
94601-PWB1-900
CLIP PISTON PIN 20MM
# 95701-06025
95701-06025-06
BOLT FLANGE (M06X25) (BLACK)
# 95701-PWB1
95701-PWB1-900
BOLT FLANGE (M10X20) (GOLD)
Here are all the parts relating to the CYLINDER / PISTON of your Kymco KYMCO UXV 450I 4T EURO 4. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...